

Test Report

Scan to download

扫码下载报告



Verification Website 防伪码查询网址: www.gttctech.com

Verification code 防伪码: KCTU-7087-04



NO: 240151464

Applicant: GUANGZHOU XIYIN SUPPLY CHAIN MANAGEMENT CO. LTD

委托单位: 广州希音供应链管理有限公司

Overall Rating 总结论

Pass 符合 ☒

Fail 不符合 ☐

Data 数据 ☐

Information Confirmed By Applicant 客户认定信息:

Fabric Supplier/Mill 布料供应商/工厂	广州多隆拉链有限公司		
Sample Description 样品描述	5 号金属开尾拉链	Fabric No. 面料编号	/
Colour 颜色	/	Brand Name 品牌名	SHEIN
Style No. (SKC) 款号	/		
SKU SKU 号码	/		



Test Report

Scan to download

扫码下载报告



Verification Website 防伪码查询网址: www.gttctech.com

Verification code 防伪码: KCTU-7087-04



NO: 240151464

P.O.No. 订单号	/	Claimed Fabric Weight 声称克重	/
End Use 最终用途	/	Age Group 年龄段	/
Product Name 商品名称	/	Shein No. Shein 理化测试单号	/
Test Type 测试类型	/		
Previous Report No. 之前的报告号	/		
Submitted Fiber Content 提交的成分	/		

Test Requested 测试要求	SHEIN-QMS-TS-0001 《SHEIN 纺织品检测标准》		
Date Received /Date Test Started 收到和开始测试日期	2024-05-30	Issue date 签发日期	2024-06-04



Test Report

Scan to download

扫码下载报告



Verification Website 防伪码查询网址: www.gttctech.com

Verification code 防伪码: KCTU-7087-04



NO: 240151464

Test Item 测试项目	Rating 判定
Resistance to reciprocation 拉链往返性能	M
Zipper teeth bite strength 链齿咬合强度	M

Note: "M" Meet the standard's requirement "F" Fail to meet the standard's requirement

"---" No comment

说明: “M” 符合标准要求 “F” 不符合标准要求 “---” 此项目不判定



Test Report

Scan to download

扫码下载报告



Verification Website 防伪码查询网址: www.gttctech.com

Verification code 防伪码: KCTU-7087-04



NO: 240151464

Remark 备注:

All the tested items are tested under the standard condition (except for indication).

本报告中检验检测项目均在相应标准规定的环境条件下进行（有注明的除外）。

Copies of the report are valid only re-stamped.

复印件、副本未重新加盖报告书确认章无效。

The experiment was carried out at No.1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

本报告检验检测地址为广州市番禺区珠江路 1 号。

Signatures:

签发:

Guangzhou Inspection Testing and
Certification Group Co., Ltd.
广州检验检测认证集团有限公司

Hongxin Lai

Engineer



Test Report

No:240151464



Test Report

No:240151464

Resistance to reciprocation 拉链往返性能

M

(EN 16732:2015 5.7)

1# 500 Cycles 次 No damage 无破坏
2# 500 Cycles 次 No damage 无破坏
3# 500 Cycles 次 No damage 无破坏

Requirement 要求
≥500Cycles 次
No damage 无破坏
(SHEIN-QMS-TS-0001)

Zipper teeth bite strength(N) 链齿咬合强度(N)

M

(EN 16732:2015 5.8)

1# 654
2# 580
3# 632

Requirement 要求
≥400
(SHEIN-QMS-TS-0001)

——本报告结束(End of Report)——

Page 6



注意事项

1. 报告书未加盖检测单位检验检测专用章无效。
2. 复印件未加盖检测单位报告确认章无效。
3. 对委托送检结果有异议的，应于报告书送达之日起十五日内提出。
4. 检测结果仅对所检样品有效。
5. 本报告不具有对社会的证明作用。
6. 报告书涂改无效。
7. 客户提供的信息（包括样品信息），本公司/中心不对其真实性负责。
8. 未经本公司/中心书面批准不得部分复制本报告，全部复制除外。

Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. This report is for reference only.
6. This report is invalid if altered.
7. Our company does not accept any responsibility for the authenticity of the information supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission approved by GTTC, except duplicated in full version.